
 
 

350 S. St. Charles St. Jasper, In. 47546 
Ph. 812.482.2932  Fax 812.634.6632 

www.ridetech.com 

 

Part # 11320700 
78-88 GM “G” Body Black Series Rear Shock Kit 

 
Components: 

2 20000008 Black Series rear shock – eye/T-bar 

2 MON33082 hardware kit 

 

Hardware: 

4 99311001 5/16” x 1” USS bolt  Shock to frame 

8 99313002 5/16” SAE flat washer Shock to frame 

4 99312003 5/16” USS Nylok nut Shock to frame  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 
 
 

Installation Instructions 
 
 

 
 
 

 
 
 
 
 
 

1. Attach the upper T-bar to the frame 
in the oem location using the supplied 
5/16 x 1” USS bolts, washers and 
Nylok nuts.  
 

2. Attach the shock to the axle using 
the new cantilever pin supplied. 
 


